Form No. 1000049

spx POWER TEAM® Parts List for:

SPX Corporation Tech. Services: (800) 477-8326
5885 11th Street Fax: (800) 765-8326
Rockford, IL 61109-3699 USA Order Entry: (800) 541-1418
Fax: (800) 288-7031 PE5S5TWP-4
Internet Address:

http://www.powerteam.com

MODEL B
ELECTRIC HYDRAULIC PUMP

i)
5

e

i
i

SheetNo. 1o0of7

Rev Date: 08 Jan 2004

© 2005 SPX Corporation



Parts List, Form No. 1000049, Back sheet 1 of 7

Item Part No.
No. No. Reqd Description
1 *251410 4 Quick Coupler
2 *252364 4  Dust Plug
3 *251411 4 Quick Plug Coupler
4 *252365 4  Dust Cap
5 *10672 4  Straight Fitting
6 10177 10 Screw, Round Hd (1/4-20 x 3/4)
7 *350925 1  Filler Cap
8 251599 1 Vent, Breather Filter
9 215164 1 Decal, Specifications
10 251437 2  Screw, Button Hd (1/4-20 x 1/2)
11 58884WH2 1 Bracket, Gauge
12 252426 1 Gauge (10,000 psi 4” Diameter)
13 253160 1  90° Elbow Fitting
14 2000208 1  Tube, Qil Line
15 253159 1 90° Elbow Fitting
16 3000118 1  Cover Plate Assembly
17 17586 1  Sight Gauge (1-1/2")
18 655990R9 1 Reservoir (2 gal)
19 309219 2  Decal, (Tradename Power Team)
20 40164 1  Gasket, Reservoir
21 30650 1  Gasket, Motor Base
22 3000117 1 Assembly, Motor Control
23 21091 1 Coupling
24 19502 2 Plug, Hole
25 11539 8 Screw, Round Hd (10-24 x 1/4)
26 252154 1 Handle
27 251600 1  Grip, Handle

Part numbers marked with an asterisk (*) are included with
3000113 Valve Assembly



Parts List Form No. 1000049

GENERAL PUMP SIDE VIEW

DO O G
/

D O O d

N
4 N
1,500 \ @ 10,000 2

M (i, PSS N~ ,P.S.IL
YA 3
RETRACT PORT PRESSURE SELECTOR

| LS |

o Irs
__ \4

10

9 /
Item Part No. ltem Part No.
No. No. Reqd Description No. No. Reqd Description
1 3000113 1 Valve, Solenoid (4 Way Open Ctr) 6 14844 4  Fitting, Straight (1/8 NPTF)
2 10016 3  Screw, Socket Hd (1/4-20 x 1) 7 21344 1  Screen, Filter
3 351095 1 Gasket, Valve 8 41064-2 1 Pump, Basic
4 360029 1 Tube, QOil Line 9 421429 1 Regulator, Pressure
5 21943 1 Accumulator 10 10527 1 O-Ring (Nitrile .37 x .25)

Sheet No. 2o0of7

Rev Date: 08 Jan 2004




Parts List, Form No. 1000049, Back sheet 2 of 7

GENERAL PUMP BOTTOM VIEW & SECTION A-A

1
13 12
14,15
Item Part No. ltem Part No.
No. No. Reqd Description No. No. Reqd Description
1 2000212 1 Plate, Cover 10 10245 3 Washer, Lock (.49 x .26)
2 16177 2  90° Elbow Fitting 11 10661 1  Fitting, Straight(1/4 NPTF)
3 2000221 1  Tube, Pressure Regulator 12 14844 4  Fitting, Straight(1/8 NPTF)
4 253562 1  Tube, Qil Line 13 351203 1  Tube, Qil Line
5 250630 1  Tube, Drain 14 10430 1  Sleeve, Tube (3/8 Dia.)
6 21278-15 1 Valve, Relief 1500 psi 15 10431 1  Fitting, Nut Tube 3/8 Tube
7 18841 1 Fitting, Straight(1/8 NPTF) 16 21277-2 1 Valve, Check and 10,000 psi
8 15456 1  Fitting, Straight(1/8 NPTF) Relief
9 10008 3  Screw, Socket Hd (1/4-20 x 3/4) 17 10266 1  O-Ring (Nitrile .37 x .25)
(Apply Loctite #243, Torque 18 10015 2  Screw, Socket Hd (1/4-28 x 1)

to 110-120 In. Lbs.)

(Torque to 130-180 In. Lbs.)



Parts List

Form No. 1000049

15

#421429 PRESSURE REGULATOR ASSEMBLY

9 2
s COVER
PLATE
— 3
4
— SEAL VENT HOLE WITH
RTV SILICONE SEALANT 5
\ }\g
— - BN
\ N
6
7
ltem Part No. ltem Part No.
No. No. Reqd Description No. No. Reqgd Description
1 252427 1 Adjustment Stem (Note: Assemble 8 14874 1  Copper Washer (.700 X 1/2 X 1/32)
to handle with Loctite 242 or equiv.) 9 10266 1  O-ring (3/8 X 1/4 X 1/16)
2 10396 1  Jam Nut (3/47-16) 10 215430 2 Backup Washer (.385 x .282 x .050)
3 10527 1  O-ring (Note: Not Included with 11 215431 1 Spring (3/8 0.D. x 21/32 Lg,;
Assembly) Note: Assemble closed coils of
4 351350 1 Regulator Housing spring fo)rm towards seat fitting
5 215429 1  Compression Sprin [ltem#7]
“ .120 o.DI. X 2-1?2IL§.) 12 309079 1 Pop_pet .
7 351343 1 Seat Fitting before assembllng [both ends])
_ 14 215683 1  Regulator Locking Nut (3/8-24)
(Torque to 440/460 in. lbs.) 15 252332 1 Adjustable Handle
Sheet No. 3of7
Rev Date: 08 Jan 2004




Parts List, Form No. 1000049, Back sheet 3 of 7

28
29

BASIC PUMP ASSEMBLY

7 7 X7 7 7 def—2

AT
4/

H
:l &
"/2174 7

SN
N

’/}/‘/

—23

High Pressure
Pump Ass'y
See back
sheet 4 of 7

1095

ltem Part No. ltem Part No.
No. No. Reqd Description No. No. Reqgd Description
1 10016 3 Soc. Hd. Screw (1/4-20 x 1) 19 10001 13 Soc. Hd. Screw (10-32 x 1-3/4;
2 21091 1 Coupling Torque to 50/60 in. Ibs.)
3 10020 9 Soc. Hd. Screw (1/4-20 x 1-1/4; 20 11198 2 Needle Bearing
Torque to 170/180 in. Ibs.) 21 21093 1 Key
4 10361 1 Spring (.25 0D x 1" x .03 WS) 22 21092 1 Adapter
5 10375 1 Ball (1/4 dia. steel) 23 12389 1 Backup Washer (.69 x .50)
6 23547 1 Bearing Top Plate 24 10266 1 O-ring (.37 x .25 Nitrile)
7 11814 1 Ball Bearing 25 10271 1 O-ring (.68 x .50 Nitrile)
8 23548 1 Top Plate 26 10303 1 O-ring (.87 x .75 Nitrile)
9 11228 2 Needle Bearing 27 10425 2  Spring (.37 OD x .75 x .03 WS)
10 11813 3 Bearing Race 28 20771 2  Poppet
11 23549 1 Angle Plate 29 0849 1  Spool
12 11064 2 Needle Bearing 30 10427 1  Plug Fitting (1/8 NPTF)
13 11955 1  Spring Slotted Pin (.25 x 1.75) 31 23255 1  Spring Guide
14 11261 2  Ext. Retaining Ring (1.05 x .050) 32 23256 1  Spring Guide
15 23556 1 Shaft 33 40071 1 Pump Body
16 23574 1 Drive Gear 34 10426 1  Spring (1"OD x 1.8 x .19 WS)
17 11821 1 Woodruff Key 35 40072 1 End Plate
18 20774 1 Connector Fitting (9/16 x 5/8)



Parts List Form No. 1000049

HIGH PRESSURE PUMP ASSEMBLY

See Diagram
on Reverse
Side for

important
Ass'y. @

Information

Sheet No. 4o0of7

Rev Date: 08 Jan 2004




Parts List, Form No. 1000049, Back sheet 4 of 7

33113 HIGH PRESSURE PUMP ASSEMBLY
3 Pistons --- 9/32 Dia.

Item Part No.
No. No. Req'd Description
1 10442 1 Copper Washer
2 10002 1 Soc. Hd. Cap Screw (1/4-20 UNC X 3/8 Lg.;
Torque to 140/160 in. Ibs.)
3 *24549 6 Valve Guide
4 *10445 6 Compression Spring (5/32 O.D. X 3/4 Lg.)
5 *12223 7 Steel Ball (3/16 dia.)
6 *10023 7 Soc. Hd. Cap Screw (1/4-28 UNF X 1-1/2" Lg.;
Torque to 170/180 in. Ibs.)
7 *50411 1 Top Plate
8 10519 1 Soc. Set Screw (Torque to 65/70 in. Ibs.)
9 *40630 1 Valve Head
10 *41062 1 Pump Barrel
11 *21628 3 Piston

Consult factory when replacing items marked with an asterisk (*).

Note:

BOLT TIGHTENING SEQUENCE

Assemble in sequence shown.
Lubricate under head and on threads.
Torque to 170/180 in. Ibs.



Parts List Form No. 1000049

MOTOR AND CONTROL ASSEMBLY

/Torque nut to 15-20 in. Ibs. max.
- - -

3\‘T|/4

Torque spool to 110-120 in. Ibs. max.

—/6
5 7

MOTOR CORD

cB &
A<—|@

|
|
;:g
|

"A"<—!

VIEW A-A

SheetNo. 50f7

Rev Date: 08 Jan 2004




Parts List, Form No. 1000049, Back sheet 5 of 7

ltem Part No. Item Part No.
No. No. Reqd Description No. No. Reqd Description
1 421477 1 Circuit Board (NOTE: Set input 15 351588 1  Mounting Plate
voltage selector switch 16 260071 4 Rnd. Hd. Screw (8-32 x 5/8)
to 115 v. position.) 17 11089 2  Flat Washer (.51 x .22)
2 11423 1.6' Cable (18/2 SJTO) 18 10022 4 Soc. Hd. Screw (1/4-20 x 1-1/2)
3 253405 1 Connector 19 30650 1 Motor Base Gasket
4 351843 1  Solenoid Valve (4 way 3000 PSI) 20 307440 1 Cord (8'Ig.; 115 V.; 12/3 SJTO)
5 12409 4 Rnd. Hd. Screw (8-32 x 3/4) 21 10447 2 Rnd. Hd. Screw (8-32 x 5/16)
6 2000210WH2 1  Mounting Bracket 22 10196 2 Hex Nut (8-32)
7 253140 3 Flat Hd. Screw (10-24 x 5/8) 23 360001 1 Relay (120 volt)
8 65249 1  Basic Motor (110/115 V. 50/60 Hz.) 24 351941 1  Mounting Bracket
9 12354 3  Rnd. Hd. Screw (10-24 x 5/8) 25 260068 4 Bushing, Strain Relief 90°
10 11108 3  External Tooth Washer (.40 x .20) 26 216680 4 Conduit Locknut
1 10197 3  Hex Nut (10-24) 27 216666 1  Conduit Locknut
12 351160 1 Hand Control Assembly
(See sheet 6 of 7)
13 308752 1.6' Cable (14/3 SJTO)
14 59036 1  Control Box
ELECTRICAL SCHEMATIC
L1 L2 GRD
M
J— o () .
GRD
® /T
(M)
SOL A ~
1
CB-CHS GRD
BLACK - o
- 8| TB1| CB gz
sw 4 CB-LINE 2
WHITE 5
CB-LINE 1
GREEN 6




Parts List

Form No. 1000049

#351160 REMOTE HAND SWITCH ASSEMBLY

MOMENTARY POSITION

OF ROCKER
(CIRCUIT #1)

STRIP JACKET 2-1/2"

CUTTO 3" LG.

CUT TO 4.50" LG.

RED HEAT SHRINK

(BOTH ENDS OF GREEN WIRE)

YELLOW HEAT SHRINK
(BOTH ENDS OF WHITE WIRE)

BLACK
CIRCUIT #2
GREEN
CIRCUIT #1
WHITE

A RED

ROCKER SWITCH FUNCTION:
OFF

ON (CIRCUIT #1)

ON (MOM) (CIRCUIT #1 &#2)

Item Part No. Item Part No.
No. No. Reqd Description No. No. Reqd Description
1 203770 1 Decal (Run) 8 420017 1 Rocker Switch
2 203769 1 Decal (Stop) 9 253197 1 Push Button Switch
3 252431 1 Decal (Set) 10 251802 1 Locknut
4 11391 21' Cable (18/4 SJTO) 11 251818 1  Strain Relief Bushing
5 250248 6  Screw (4-24 X 3/4 Lg.) 12 420050-4 1  Switch Housing
6 251044 1  Plastic Cover 13  420050-5 1  Switch Mounting Plate
7 4200502 1 Gasket 14 253607 1 Gasket

Sheet No. 60f7

Rev Date: 08 Jan 2004




Parts List, Form No. 1000049, Back sheet 6 of 7

Notes:

1.

Brush holders (#10805)
must be installed with slot
and dimple facing the
open end of the motor
shell casting.

Stator must be installed
with part no. and date
code up (must be visible
thru the rectangular
opening in the motor shell
casting).

Insert flag terminals into
adjacent brush holders.
Line leads must be routed
thru the rectangular
opening in the motor shell
casting.

Press bearings on to
armature and install as a
unit into the motor shell
casting.

ELECTRIC MOTOR ASSEMBLY

See Note 1
2

See Note 3

17

16
See Note 6 See Note 4
15
7
14 &>
13
See Note 5

8
Note: CCW rotation
(viewed from shaft end)

: 9
%’/ See Note 5

10




Parts List Form No. 1000049

Item Part No.
No. No. Req'd Description
1 10806 2 Brush Holder Cap
2 10804 2 Brush
3 10805 2 Brush Holder
4 65064 1 Motor Shell
5 10133 2 Set Screw (#10-24 UNC X 1/4 Lg.)
7 20786 1 Baffle Plate
8 10800 1 Armature (115 volt)
9 10438 1 Ball Bearing
10 10241 4 Lockwasher (For #10 bolt)
11 10169 2 Screw (#10-24 UNC X 2" Lg.; Torque to 20/25 in. Ibs.)
12 40059WH2 1 Motor Base
13 10439 1 Ball Bearing
14 10170 2 Screw (#10-24 UNC X 3-1/4 Lg.)
15 12356 2 Washer (#10 Internal Tooth)
16 10802 1 Field (115 volt)
17 421204 1 Plastic Cover

BRUSH HOLDER & ARMATURE
INSTALLATION SPECIFICATION

: . 677
702
020 (BOTH SIDES)
MIN.
(TYP.)

* * ‘—‘:- 1] #-ﬂ
; =<l

.020
MIN.
(TYP.)

When replacing brushes or the armature, the
dimensions shown must be as specified.

SheetNo. 7 of7

Rev Date: 08 Jan 2004




Parts List, Form No. 1000049, Back sheet 7 of 7

RECOMMENDED MINIMUM WIRE SIZE-AWG (mm?)
OF EXTENSION CORDS FOR
POWER TEAM ELECTRIC PUMPS

Cord Size AWG (mm?) 3.2 Volt Drop
Current Length of Cord
At Full Load
(Amps) 0-25 feet 25-50 feet 50-100 feet 100-150 feet
(0-8 m) (8-15 m) (15-30 m) (30-45 m)

6 18 (.82) 16 (1.33) 14 (2.09) 12 (3.32)
8 18 (.82) 16 (1.33) 12 (3.32) 10 (5.37)
10 18 (.82) 14 (2.09) 12 (3.32) 10 (5.37)
12 16 (1.33) 14 (2.09) 10 (5.37) 8 (8.37)
14 16 (1.33) 12 (3.32) 10 (5.37) 8 (8.37)
16 16 (1.33) 12 (3.32) 10 (5.37) 8 (8.37)
18 14 (2.09) 12 (3.32) 8 (8.37) 8 (8.37)
20 14 (2.09) 12 (3.32) 8 (8.37) 6 (13.30)
22 14 (2.09) 10 (5.37) 8 (8.37) 6 (13.30)
24 14 (2.09) 10 (5.37) 8 (8.37) 6 (13.30)
26 12 (3.32) 10 (5.37) 8. (8.37) 6 (13.30)
28 12 (3.32) 10 (5.37) 6 (13.30) 4 (21.29)
30 12 (3.32) 10 (5.37) 6 (13.30) 4 (21.29)





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


